PARTS LIST AND DIAGRAM

Please read the following carefully the manufacturer and/or distributor has provided the parts list and assembly diagram in this manual as a reference tool only. Neither the manufacturer or distributor makes any representation or warranty of any kind to the buyer that he or she is qualified to make any repairs to the product, or that he or she is qualified to replace any parts of the product. In fact, the manufacturer and/or distributor expressly states that all repairs and parts replacements should be undertaken by certified and licensed technicians, and not by the buyer. The buyer assumes all risk and liability arising out of his or her repairs to the original product or replacement parts thereto, or arising out of his or her installation of replacement parts tz

Part	Description	Qty.	Part	Description	Qty.
1	Housing	1	21	Screw m4x12	3
2	Upper cover	1	22	Screwst4x14	5
3	Windshield ring	1	23	Screw st4x16	10
4	Middle cover	1	24	Screw m4x14	6
5	Disc cover	1	25	Screw st4x55	2
6	Dust suction housing	1	26	Screw m8x16	1
7	Dust cap connector	1	27	Flat washer φ12xφ20x0.3	1
8	O ring φ35xφ31.2xφ1.9	1	28	flat washer φ12xφ24x0.3	1
9	sheath	1	29	wave washer ϕ 12x ϕ 18x0.3	1
10	Leather ring	1	30	gasket φ8xφ15x0.8	1
11	6001 bearing cover	1	31	jump ring φ12	1
12	Eccentric steel bushing	1	32	Bearing 627	1
13	Counterbalance	1	33	Bearing 5001	1
14	9025 disk	1	34	Bearing 3001	1
15	Aluminium middle cover	1	35	Cable	1
16	Rotor	1	36	Switch	1
17	Stator	1	37	speed governor assembly	1
18	Hexagon connector	1	38	Brush holder	2
19	Dust absorption wind leaf	1	39	Carbon brush	2
20	Screw m4x10	3	40	Magnet ring	1

TOLSEN RANDOM ORBITAL SANDER 450W 79567

ASSEMBLY DIAGRAM

